Here are the generic prescription drugs that are for free or for $4 each
from participating retailers.

Free antibiotics at Meijer
Amoxicillin

Ampicillin

Cephalexin

Ciprofloxacin

Erythromycin

Penicillin vk
Sulfamethoxazole-tmp

$4 generic drugs offered either at
Wal-Mart, Giant Eagle, or Target

(BOLDFACED drugs are offered only at
Giant Eagle)

Acyclovir 200mg capsules
Albuterol 0.5% nebulizer solution
Albuterol 2mg tablets

Albuterol 2mg/5ml syrup

Albuterol 4mg tablets

Allopurinol 100mg tablets
Allopurinol 300mg tablets
Amitriptyline 100mg tablets
Amitriptyline 10mg tablets
Amitriptyline 25mg tablets
Amitriptyline 50mg tablets
Amitriptyline 75mg tablets
Amilor/hctz 5mg/50mg tablets
Amoxicillin 125mg/5ml sus 100ml
Amoxicillin 125mg/5ml sus 150ml
Amoxicillin 125mg/5ml sus 80ml
Amoxicillin 125mg tablets
Amoxicillin 200mg/5ml sus 100ml
Amoxicillin 200mg/5ml sus 50ml
Amoxicillin 200mg/5ml sus 75ml
Amoxicillin 250mg capsules
Amoxicillin 250mg/5ml sus 100ml
Amoxicillin 250mg/5ml sus 150ml
Amoxicillin 250mg/5ml sus 80ml
Amoxicillin 400mg/5ml sus 100ml
Amoxicillin 400mg/5ml sus 50ml
Amoxicillin 400mg/5ml sus 75ml
Amoxicillin 400mg tablets
Amoxicillin 500mg capsules
Amoxicillin 875mb tablets
Amoxil 50mg/ml drops

Ampicillin 250mg capsules
Ampicillin 500 mg capsules
Antipy/benzo otic solution
Atenol/chlor 100/25mg tablets
Atenol/chlor 50/25mg tablets
Atenolol 100mg tablets

Atenolol 25mg tablets

Atenolol 50mg tablets

Atropine sul 1% op solution
Bacitracin opthalmic ointment 4
Baclofen 10mg tablets

Belladona alk/pb tablets

Benazepril 10mg tablets
Benazepril 20mg tablets
Benazepril 40mg tablets
Benazepril 5mg tablets
Benzonatate 100mg capsules
Benztropine 2mg tablets
Betamethasone dip 0.05% cream 15gm
Betamethasone dip 0.05% cream 45gm
Betamethasone val 0.1% cream 15gm
Betamethasone val 0.1% cream 45gm
Betamethasone val 0.1% ointment 15gm
Betamethasone val 0.1% ointment 45gm
Bisoprolol/hctz 10/6.25 tablets
Bisoprolol/hctz 2.5/6.25 tablets
Bisoprolol/hctz 5/6.25mg tablets
Brometane dx liquid

Bromfenex pd 6-60mg cr capsules
Bumetanide 0.5mg tablets
Bumetanide 1mg tablets
Buspirone 10mg tablets

Buspirone 5mg tablets

Captopril 100mg tablets

Captopril 12.5mg tablets

Captopril 25mg tablets

Captopril 50mg tablets
Carbamazepine 200mg tablets
Cephalexin 250mg capsules
Cephalexin 500mg capsules
Cephalexin 125mg/5ml sus 100ml
Cephalexin 125mg/5ml sus 200ml
Cephalexin 250mg/5ml sus 100 ml
Cephalexin 250mg/5ml sus 200 ml
Ceron dm syrup

Ceron drops 10z

Chlorhexadrine glu 0.12% solution
Chlorpropamide 100mg tablets
Chlorthalidone 25mg tablets
Chlorthalidone 50mg tablets
Cimetidine 800mg tablets
Ciprofloxacn 250mg tablets
Ciprofloxacn 500mg tablets
Ciprofloxacn 750mg tablets
Citalopram 20mg tablets
Citalopram 40mg tablets
Clonidine 0.1mg tablets

Clonidine 0.1mg pack

Clonidine 0.2mg tablets

Clonidine 0.2mg pack

Colchicine 0.6mg tablets

Cpm/pse 8-120 cr capsules
Cyclobenzaprine 10mg tablets
Cyclobenzaprine 5mg tablets
Cytra2 solution

Dec-chlorphen dm drops
Dec-chriorphen dm syrup
Dexamethasone .5mg tablets
Dexamethasone 0.75mg tablets
Dexamethasone 4mg tablets
Diclofenac 75mg dr tab
Dicyclomine 10mg capsules
Dicyclomine 20mg tablets

Digitek 0.125mg tablets

Digitek 0.25mg tablets

Diltiazem 120mg tablets

Diltiazem 30mg tablets

Diltiazem 60mg tablets

Diltiazem 90mg tablets

Doxazosin 1mg tablets

Doxazosin 2mg tablets

Doxazosin 4mg tablets

Doxazosin 8mg tablets

Doxepin hcl 100mg capsules

Doxepin hcl 10mg capsules
Doxepin hcl 25mg capsules
Doxepin hcl 50mg capsules
Doxepin hcl 75mg capsules
Doxycycline hyc 100mg capsules
Doxycycline hyc 100mg tablets
Doxycycline hyc 50mg capsules
Enalapril 10mg tablets

Enalapril 2.5mg tablets

Enalapril 20mg tablets

Enalapril 5mg tablets
Enalapril/hctz 5mg/12.5mg tablets
Erythromycin 250mg ec capsules
Erythromycin 250mg tablets
Erythromycin 400mg tablets
Erythromycin 500mg tablets
Erythromycin 2% topical solution
Erythromycin 200mg/5ml sus 280ml
Erythromycin 400mg/5ml sus 280ml
Erythromycin opthalmic ointment
Estradiol 0.5mg tablets

Estradiol 1mg tablets

Estradiol 2mg tablets

Estropipate 0.625mg tablets
Estropipate 0.75mg tablets
Estropipate 1.25mg tablets
Estropipate 1.5mg tablets
Ethedent 0.25mg chewable tablets
Famotidine 20mg tablets
Fluconazole 150mg tablets
Fluocinonide 0.05% cream 15gm
Fluocinonide 0.05% cream 30gm
Fluocinonide acet 0.01% solution
Fluoxetine 10mg capsules
Fluoxetine 10mg tablets
Fluoxetine 20mg capsules
Fluoxetine 40mg capsules
Fluphenazine 1mg tablets

Folic acid 1mg tablets

Furosemide 20mg tablets
Furosemide 40mg tablets
Furosemide 80mg tablets
Garamycin 0.1% cream

Gentak 0.3% opthalmic solution
Gentamicin 0.1% cream 15gm
Gentamicin 0.1% ointment 15gm
Gentamicin 0.3% opthalmic solution
Glimepiride 1mg tablets
Glimepiride 2mg tablets
Glimepiride 4mg tablets

Glipizide 10mg tablets

Glipizide 5mg tablets

Glyburide 2.5mg tablets (blue)
Glyburide 2.5mg tablets (green)
Glyburide 5mg tablets (blue)
Glyburide 5mg tablets (green)
Glyburide mer 3mg tablets
Glyburide mecr 6mg tablets
Guaifenesin dm syrup

Guaifenex dm er

Guaifenex gp tablets

Guanfacine 1mg tablets
Haloperidol 0.5mg tablets
Haloperidol 1mg tablets
Haloperidol 2mg tablets
Haloperidol 5mg tablets

Hctz 12.5mg capsules

Hctz 25mg tablets

Hctz 50mg tablets
Hemorrhoidal-hc 25mg suppository
Hydralazine 10mg tablets
Hydralazine 25mg tablets
Hydrochlorothiazide 12.5mg capsules
Hydrochlorothiazide 25mg tablets
Hydrochlorothiazide 50mg tablets
Hydrocortisone 1% cream 30gm
Hydrocortisone 2.5% cream 30gm
Hydrocortisone ac 25mg suppository
Hydroxyzine hcl10mg/5ml syrup
Hyoscyamine 0.125/ml drops
Hyoscyamine 0.125mg sublingual
Hyoscyamine 0.125mg tablets
Hyoscyamine 0.375 Er tablets
Ibuprofen 100/5ml suspension
Ibuprofen 400mg tablets
Ibuprofen 600mg tablets
Ibuprofen 800mg tablets
Indapamide 1.25mg tablets
Indapamide 2.5mg tablets
Indomethacin 25mg capsules
Isoniazid 300mg tablets
Isosorbide mono 30mg er tablets
Isosorbide mono 60mg er tablets
Klorcon 10 - 10meq er tablets
Klorcon 8 tablets 8meq er

Klorcon m10 tablets

Lactulose 10gm/15 syrup
Levothyroxin 100mcg tablets
Levothyroxin 112mcg tablets
Levothyroxin 125mcg tablets
Levothyroxin 150mcg tablets
Levothyroxin 175mcg tablets
Levothyroxin 25mcg tablets
Levothyroxin 50mcg tablets
Levothyroxin 75mcg tablets
Levothyroxin 88mcg tablets
Levothyroxin 200mcg tablets
Lidocaine 2% viscous solution
Lisinopril 10mg tablets

Lisinopril 2.5mg tablets

Lisinopril 20mg tablets

Lisinopril 5mg tablets
Lisinopril-hctz 10-12.5mg tablets
Lisinopril-hctz 20-12.5 tablets
Lisinopril-hctz 20-25mg tablets
Lithium carb 300mg capsules
Loratadine 10mg tablets
Loratadine 5mg/5ml syrup
Lovastatin 10mg tablets
Lovastatin 20mg tablets

Mag64 64mg tablets

Magnesium oxide 400mg tablets
Meclizine 12.5mg tablets
Meclizine 25mg tablets
Medroxyprogesterone ac 10mg tablets
Medroxyprogesterone ac 2.5mg tablets
Medroxyprogesterone ac 5mg tablets
Megestrol 20mg tablets
Meloxicam 15mg tablets

Meloxicam 7.5 mg tablets

Metformin 1000mg tablets

Metformin 500mg tablets

Metformin 500mg er tablets
Metformin 850mg tablets

Methyldopa 250mg tablets
Methyldopa 500mg tablets
Methylprednisolone 4mg tablets
Methylprednisolone 4mg dosepack
Metoclopramide 10mg tablets
Metoclopramide 5mg/5ml syrup
Metoprolol 100mg tablets

Metoprolol 25mg tablets

Metoprolol 50mg tablets
Metronidazole 250mg tablets
Metronidazole 500mg tablets

Multi vitamin 0.25mg chewable

Multi vitamin/fl/fe chewable

Multi vitbet /fl Img chewable

Multi vitbet 0.5mgfl chewable

Nadolol 20mg tablets

Nadolol 40mg tablets

Naproxen 375mg tablets

Naproxen 500mg tablets

Natalcare pic tablets

Natalcare plus tablets

Neo/poly/dex 0.1% opthalmic ointment
Neo/poly/dex 0.1% opthalmic suspension
Nortriptyline 10mg capsules
Nortriptyline 25mg capsules

Nystatin 100000u cream 15gm
Nystatin 100000u cream 30gm
Nystatin ointment 15gm

Nystatin ointment 30gm
Nystatin/triam ointment 15gm
Nystatin/triam cream 15gm
Nystatin/triam cream 30gm
Oxybutynin 5mg tablets

Paroxetine 10mg tablets

Paroxetine 20mg tablets

Penicillin vk 125/5ml solution 100ml
Penicillin vk 125/5ml solution 200ml
Penicillin vk 250/5ml solution 100ml
Penicillin vk 250/5ml solution 200ml
Penicillin vk 250mg tablets

Penicillin vk 500mg tablets
Phenazopyridine 100mg tablets
Phenazopyridine 200mg tablets
Pilocarpine 1% opthalmic solution
Pilocarpine 2% opthalmic solution
Pindolol 10mg tablets

Pindolol 5mg tablets

Piroxicam 20mg capsules

Polymixin sulf/tmp solution
Potassium chloride 10% liquid
Potassium chloride 8meq cr tablets
Potassium chloride 10meq tahlets
Potassium chloride 10meq cr tablets
Potassium chloride 20meq/15 liquid
Pravastatin 10mg tablets

Pravastatin 20mg tablets

Pravastatin 40mg tablets

Prazosin hcl 1mg capsules

Prazosin hcl 2mg capsules

Prazosin hcl 5mg capsules
Prednisone 10mg dosepack 48ct
Prednisone 10mg tablets

Prednisone 10mg dosepack 21ct
Prednisone 2.5mg tablets

Prednisone 20mg tablets

Prednisone 5mg tablets

Prednisone 5mg dosepack 48ct
Prednisone 5mg 6 day dosepack
Prenatal rx tablets

Prenatal rx bad tablets
Prochlorperazine 10mg tablets
Promethazine dm syrup
Promethazine 25mg tablets
Promethazine 6.25/5ml syrup
Propranolol 10mg tablets

Propranolol 20mg tablets

Propranolol 40mg tablets

Propranolol 80mg tablets

Ranitidine 150mg tablets

Ranitidine 300mg tablets

Salsalate 500mg tablets

Selenium sul 2.5% lotion
Slow-magnesium 64myg tablets
Smz/tmp 200mg/40mg/5ml suspension
Smz/tmp 400mg/80mg tablets
Smz/tmp ds 800/160 tablets

Sod citrate/citr ac solution

Sod fluroide 0.25mg tablets

Sotalol hcl 80mg tablets
Spironolactone 25mg tablets
Sulfacetamide sod 10% opthalmic solution
Sulfamethoxazole 800-160mg tablets
Sulfatrim ped sus 120ml

Terazosin 10mg capsules
Terazosin 1mg capsules

Terazosin 2mg capsules

Terazosin 5mg capsules
Tetracycline 250mg capsules
Tetracycline 500mg capsules
Thioridazine 25mg tablets
Thioridazine 50mg tablets
Thiothixene 2mg capsules
Tobramycin 0.3% opthalmic solution
Tramadol hcl 50mg tablets
Trazodone 100mg tablets
Trazodone 150mg tablets
Trazodone 50mg tablets
Triamcinolone 0.025% cream 15gm
Triamcinolone 0.025% cream 80gm
Triamcinolone 0.1% cream 15gm
Triamcinolone 0.1% cream 30gm
Triamcinolone 0.1% cream 80gm
Triamcinolone 0.1% ointment 15gm
Triamcinolone 0.1% ointment 80gm
Triamcinolone 0.5% cream 15gm
Triam/hctz 37.5/25 capsules
Triamt/hctz 37.5/25 tablets
Triamt/hctz 75/50mg tablets
Trihexyphen 2mg tablets

Trivent dpc6215/5syrup

Verapamil 120mg tablets
Verapamil 80mg tablets

Warfarin 5mpg tablets

Warfarin 5mg compliance pack

THE BLADE



